7770 PARTS LIST

PART#

DESCRIPTION

QUAN

1124

FITTING—#4 JIC X #4 OR MALE 90

(=]

1130

COIL-BD312

1187

SCREW-3/8-16 ¥ 1 1/4 CUP PT 555

1278

NUT-3/8 FLANGE

1716

YALVE—CARTRIDGE M/0

1735

FITTING-DF04-1/4 DIAG. TIP

2042

NUT-5/16-18 HEX ZINC

2047

SWITCH-PRESSURE SWITCH 1200 PSI

2128

PLUG—#4 SOCKET HEAD O-RING

2417

PLUG—#8 SOCKET HEAD O-RING

2723

MANIFOLD-BIROT 4 FUNC,

247

BOLT-5/16-18 % 2 1/4 FLANGE

3043

PUMP-BR-3" MOTOR-5 QT

6572C

HARNESS, 10" POWER AND GROUND FEED CONTACTOR

6645%8R

HARNESS, & FUNC PUMP GROUND LEAD BIRGT

6310

HARNESS, 4 FUNC BIROT 3IN/CONTACTOR

6311

HARNESS, PUMP CONTACTOR 3043

RN PRV B O (U NN YA [ IV O (U O ) [NV D P W L T o Y

2007

CAP—MTE BREATHER

2741

RESERVOIR-5QT {2390, 2142 PUMP}

2751

MOTOR—MTE 3 IN BIRCT

6909

CONTACTCR KIT

Sy IV VTR Y




